
Copyright © January, 2014 By Grizzly Industrial, Inc.
Warning: No portion of this manual may be reproduced in any shape

 or form without the written approval of Grizzly Industrial, inc.
 #DM16256  printed in Taiwan

The following change was recently made to this machine since the owner's manual was printed:

•	A n additional set of 1⁄4" eccentrics has been included with this bandsaw.

Aside from this information, all other content in the owner's manual applies and MUST be read and under-
stood for your own safety. IMPORTANT: Keep this update with the owner's manual for future reference.

For questions or help, contact our Tech Support at (570) 546-9663 or techsupport@grizzly.com.

READ THIS FIRST

For questions or help with this product contact Tech Support at (570) 546-9663 or techsupport@grizzly.com

Model G0555LX/G0555LANV
***IMPORTANT UPDATE***

For Machines Mfd. Since 01/14
and Owner's Manual Revised 04/13

Introduction
The model G0555LX and G0555LANV bandsaws 
come with 3⁄8" eccentrics (Part # P0555LX129) 
installed behind the guide bearings. An additional 
set of 1⁄4" eccentrics (Part # P0555LX136) has 
been included for easier guide bearing adjust-
ments with 1⁄8" bandsaw blades.

The reduced thickness of the 1⁄4" eccentrics pro-
vides more space for guide bearing adjustments 
with 1⁄8" blades, helping ensure blade support 
bearings will not damage the blade tooth set.

Installation
1.	DIS CONNECT MACHINE FROM POWER!

2.	P ut on heavy leather gloves and open wheel 
covers. Remove blade as described in own-
er's manual.  

3.	R emove guide-bearing cap screws and guide 
bearings (see Figure 1).

4.	L oosen cap screw on guide shaft bracket 1⁄2 
turn.

5.	R emove 3⁄8" eccentrics from guide shaft 
bracket, and replace with 1⁄4" eccentrics.

6.	R etighten cap screw on guide shaft bracket, 
then re-install guide bearings and guide-
bearing  cap screws.

7.	I nstall 1⁄8" blade as described in owner's 
manual and close wheel covers.

      
8.	A djust upper and lower guide bearings and 

support bearings as described in manual.

Guide 
Bearing

Guide Shaft Bracket

Cap Screw

Guide-Bearing 
Cap Screw

Eccentrics

Figure 1. Blade support assembly.

Download from Www.Somanuals.com. All Manuals Search And Download.



Copyright © FEBRUARY, 2013 By Grizzly Industrial, Inc.
Warning: No portion of this manual may be reproduced in any shape

 or form without the written approval of Grizzly Industrial, inc.
 FOR MODELS MANUFACTURED SINCE 1/13  #TS15614  printed in taiwan

The Model G0555LANV is the same machine as the Model G0555LX except for the striking black color 
and the 30-Year Anniversary design. Except for the differences noted in this insert, all other content in the 
Model G0555LX owner's manual applies to this machine. Before operating your new machine, you MUST 
read and understand this insert and the entire Model G0555LX manual to reduce the risk of injury when 
using this machine.

If you have any further questions about this manual insert or your machine, contact our Technical Support 
at (570) 546-9663 or email techsupport@grizzly.com.

MODEL G0555LANV
14" DELUXE BANDSAW
ANNIVERSARY EDITION

Manual Insert

177335

Download from Www.Somanuals.com. All Manuals Search And Download.



-2- Model G0555LANV (Mfg. Since 1/13)Page 1 of 3 Model G0555LANV

G0555LANV
14" DELUXE BANDSAW, ANNIVERSARY EDITION

Product Dimensions:

Weight  ........................................................................................................................................................................... 229 lbs.
Width (side-to-side) x Depth (front-to-back) x Height  .................................................................................27 x 30 x 67-1/2 in.
Foot Print (Length x Width) ........................................................................................................................... 23-1/2 x 16-1/2 in.

Shipping Dimensions:

Carton #1

Type .......................................................................................................................................................... Cardboard Box
Content ................................................................................................................................................................ Machine
Weight .................................................................................................................................................................. 205 lbs.
Length x Width x Height ...........................................................................................................................46 x 22 x 19 in.

Carton #2

Type .......................................................................................................................................................... Cardboard Box
Content .................................................................................................................................................................... Stand
Weight .................................................................................................................................................................... 42 lbs.
Length x Width x Height .............................................................................................................................29 x 24 x 9 in.

Electrical:

Required Requirement ...................................................................................................... 110V or 220V, Single-Phase, 60 Hz
Prewired Voltage ................................................................................................................................................................ 110V
Full Load Current Rating ..................................................................................................................11A at 110V, 5.5A at 220V
Minimum Circuit Size ........................................................................................................................................................... 15A
Switch .......................................................................................................................... ON/OFF Push-Button Switch w/Padlock
Cord Length ........................................................................................................................................................................10 ft.
Cord Gauge .................................................................................................................................................................. 16 AWG
Plug Included ........................................................................................................................................................................Yes
Included Plug Type .................................................................................................................................................. NEMA 5-15
Recommended Plug Type ........................................................................................................................ NEMA 6-15 for 220V 

Motors:

Main

Type ................................................................................................................................ TEFC Capacitor-Start Induction
Horsepower ...............................................................................................................................................................1 HP
Phase .......................................................................................................................................................... Single-Phase
Amps ..................................................................................................................................................................11A/5.5A
Speed ...............................................................................................................................................................1725 RPM
Power Transfer .................................................................................................................................................. Belt Drive
Bearings ..................................................................................................................... Shielded and Permanently Sealed

Download from Www.Somanuals.com. All Manuals Search And Download.



Model G0555LANV (Mfg. Since 1/13) -3-
Model G0555LANVPage 2 of 3 

Main Specifications:

Operation Information

Bandsaw Size ...........................................................................................................................................................14 in.
Blade Speeds .........................................................................................................................................1800, 3100 FPM
Table Tilt .........................................................................................................................................Left 10, Right 45 deg.

Cutting Capacities

Maximum Cutting Height ............................................................................................................................................6 in.
Maximum Capacity Left of Blade .......................................................................................................................13-1/2 in.

Blade Information

Standard Blade Length .......................................................................................................................................93-1/2 in.
Blade Width Range ........................................................................................................................................1/8 – 3/4 in.
Upper Blade Guides ...................................................................................................................................... Ball Bearing
Lower Blade Guides ...................................................................................................................................... Ball Bearing
Guide Post Size ...................................................................................................................................................0.865 in.
Guide Post Type .............................................................................................................................................. Solid Steel

Table Information

Table Length ............................................................................................................................................................14 in.
Table Width ..............................................................................................................................................................14 in.
Table thickness ....................................................................................................................................................1-1/2 in.
Floor to Table Height ................................................................................................................................................43 in.

Fence Information

Locks in Front ..............................................................................................................................................................Yes
Locks in Rear ............................................................................................................................................................... No
Adjustable for Blade Lead ...........................................................................................................................................Yes

Costruction

Table ......................................................................................................................................Precision-Ground Cast Iron
Rip Fence ................................................................................................................... Extruded Aluminum and Cast Iron
Base ..................................................................................................................................................... Pre-Formed Steel
Body ...................................................................................................................................................................Cast Iron
Upper Wheel .....................................................................................................................Computer-Balanced Cast Iron
Lower Wheel .....................................................................................................................Computer-Balanced Cast Iron
Tire ........................................................................................................................................................................Rubber
Wheel Cover ......................................................................................................................................... Pre-Formed Steel
Paint .........................................................................................................................................................Powder Coated

Other Related Information

Wheel Diameter ..................................................................................................................................................13-3/4 in.
Wheel Width .......................................................................................................................................................1-3/16 in.
Number of Dust Ports ......................................................................................................................................................1
Dust Port Size ............................................................................................................................................................4 in.
Mobile Base ...........................................................................................................................................................T23376

Other Specifications:

CSA Certified ........................................................................................................................................................................Yes
Country of Origin ............................................................................................................................................................. Taiwan
Warranty ........................................................................................................................................................................... 1 Year
Serial Number Location ............................................................................................Machine ID Label on Lower Wheel Cover
Customer Assembly & Setup Time ............................................................................................................................. 1-1/2 hrs.

Download from Www.Somanuals.com. All Manuals Search And Download.



-4- Model G0555LANV (Mfg. Since 1/13)
Page 3 of 3 Model G0555LANV

Features:

Black Powder-Coat Paint and a Unique 30-Year Anniversary Design
Computer-Balanced Cast-Iron Wheels
Rack-and-Pinion Guide Post Adjustment for Upper Blade Guides
Rock-Solid T-Shape Fence Design
Upper and Lower Ball Bearing Blade Guides
Hinged Wheel Covers
4" Dust Port
Quick-Release Blade Tension
Included Miter Gauge, Fence, and 3/8" Blade
6" Riser Block Available

Download from Www.Somanuals.com. All Manuals Search And Download.



Model G0555LANV (Mfg. Since 1/13) -5-

Main Parts

2

3
4

5

6
7

8

9
10

22

28

29

33

40

41

42
43

44

45

46

47

48

51

55

56

57

59

60

61

63

64

65

76

68

69

70

71

72
73
74

75
76 79

80
190

191

81

82
83

84

85 86

88

89
92

939495

113

115
116

117

118

119
120

121
122

123

124

127

128
129

131

133

134

135

214

138
139

140

154

155

162

167

170

1

58

49 50

66

62
16

43

44

41

49

50 51
55

56 57

64

72

7

125 96

129
96

128

80

90

3

154
167

131

141

186

16

17

15

14

14-1

14-2 14-3 

24 

23 19

21

8
11

11-1
11-2

11-3 11-4

11-5

11-6
11-8 11-9

11-7

12

13

25

26

193

169

30 31

34V2

30A

35

194

195

38

39

141

168
212

155

131

please note: We do our best to stock replacement parts whenever possible, but we cannot guarantee that all parts shown here 
are available for purchase. Call (800) 523-4777 or visit our online parts store at www.grizzly.com to check for availability.

Download from Www.Somanuals.com. All Manuals Search And Download.



-6- Model G0555LANV (Mfg. Since 1/13)

Main Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0555LANV001 BASE (BLACK) 47 PB104 HEX BOLT 5/16-18 X 3/4 LH
2 PB64 HEX BOLT 5/8-11 X 2-1/2 48 P0555LANV048 LOWER WHEEL COVER (BLACK)
3 PW14 FLAT WASHER 5/8 49 P0555LX049 KNOB 5/16-18
4 PN04 HEX NUT 5/8-11 50 PTLW03M INT TOOTH WASHER 8MM
5 P0555LX005 GUIDE PIN 6 X 15MM 51 P0555LX051 STUD LATCH
6 P0555LX006 LOWER WHEEL SHAFT 55 PS01 PHLP HD SCR 10-24 X 1/2
7 P6204-2RS BALL BEARING 6204-2RS 56 P0555LX056 CATCH
8 PK23M KEY 5 X 5 X 25 57 P0555LX057 LOCATING BOLT
9 PW07 FLAT WASHER 5/16 58 PHTEK7 TAP SCREW #8 X 3/8
10 PB32 HEX BOLT 5/16-18 X 5/8 59 P0555LANV059 FRONT UPPER WHEEL COVER (BLACK)
11 P0555LX011 MOTOR 1HP 110V/220V 1-PH 60 P0555LX060 SAW BLADE 93-1/2 X 3/8 X 6TPI HOOK
11-1 P0555LX011-1 MOTOR FAN 61 P0555LANV061 REAR UPPER COVER (BLACK)
11-2 P0555LX011-2 FAN COVER 62 PFS03 FLANGE SCREW 10-24 X 3/8
11-3 P0555LX011-3 WIRING BOX 63 P0555LANV063 UPPER HINGE (BLACK)
11-4 P0555LX011-4 CAPACITOR COVER 64 P0555LX064 STANDOFF STUD (HEX MF)
11-5 P0555LX011-5 S CAPACITOR 300M 125V 65 P0555LANV065 SAW BLADE GUARD (BLACK)
11-6 P0555LX011-6 CONTACTOR PLATE 66 P0555LX066 BLADE GUARD WASHER #10
11-7 P0555LX011-7 CENTRIFUGAL SWITCH 1725 RPM 68 P0555LX068 RIBBED V-BELT 200J5
11-8 P6205-2RS BALL BEARING 6205-2RS 69 P0555LANV069 LOWER HINGE (BLACK)
11-9 P6204-2RS BALL BEARING 6204-2RS 70 PS06 PHLP HD SCR 10-24 X 3/8
12 P0555LX012 MOTOR PULLEY (J5-TYPE) 71 PB11 HEX BOLT 5/16-18 X 1-1/2
13 PSS07 SET SCREW 1/4-20 X 1/2 72 PW07 FLAT WASHER 5/16
14 P0555LX014 PUSH BUTTON SWITCH ASSY 73 PLW01 LOCK WASHER 5/16
14-1 P0555LX014-1 SWITCH COVER 74 PN02 HEX NUT 5/16-18
14-2 P0555LX014-2 SWITCH CONTROL 75 P0555LX075 CORD CLAMP
14-3 P0555LX014-3 SWITCH BOX 76 PS01 PHLP HD SCR 10-24 X 1/2
15 PHTEK40 TAP SCREW #10 X 1 79 P0555LX079 UPPER BLADE GUIDE CASTING
16 PW04M FLAT WASHER 10MM 80 PCAP04 CAP SCREW 1/4-20 X 1/2
17 PS22 PHLP HD SCR 10-24 X 5/8 81 P0555LX081 BEARING ARBOR
19 PTLW08M EXT TOOTH WASHER 10MM 82 P6000-2RS BALL BEARING 6000-2RS
21 P0555LX021 SWITCH PLATE 83 PFH09 FLAT HD SCR 1/4-20 X 5/16
22 P0555LX022 WHEEL PULLEY (J5-TYPE) 84 P0555LX084 GUIDE POST
23 PS18 PHLP HD SCR 10-24 X 1/4 85 PLW03 LOCK WASHER #10
24 P0555LX024 STRAIN RELIEF 86 PCAP110 CAP SCREW 10-24 X 1-3/4
25 P0555LX025 POWER CORD 16G 3W 6FT 5-15P 88 P0555LX088 LOWER BLADE GUIDE BRACKET
26 P0555LX026 MOTOR CORD 16G 3W 89 P0555LX089 GUIDE SHAFT BRACKET
28 P0555LANV028 UPPER FRAME ARM (BLACK) 90 P0555LANV090 UPPER BLADE GUARD (ORANGE)
29 P0555LX029 STAR KNOB BOLT 5/16-18 X 3/4 92 PS06 PHLP HD SCR 10-24 X 3/8
30 P0555LX030 SLIDING HOUSING 93 P0555LX093 LOWER BRACKET POST
30A P0555LX030A SLIDING HOUSING ASSY 94 PW06 FLAT WASHER 1/4
31 PWN03 WING NUT 5/16-18 95 PB05 HEX BOLT 1/4-20 X 3/4
33 P0555LX033 TENSION BOLT 3/8-16 X 11-5/8 96 PCAP109 CAP SCREW 10-32 X 1/4
34V2 P0555LX034V2 PIVOT PIN W/FLAT SIDE V2.07.12 113 PN02 HEX NUT 5/16-18
35 P0555LX035 UPPER WHEEL SHAFT 115 PB03 HEX BOLT 5/16-18 X 1
38 P0555LX038 COMPRESSION SPRING 116 PLW01 LOCK WASHER 5/16
39 P0555LX039 INDICATOR NUT 3/8 X 16 117 PW07 FLAT WASHER 5/16
40 P0555LX040 UPPER WHEEL 118 P0555LX118 PINION SHAFT
41 P0555LX041 WHEEL TIRE 119 P0555LX119 LOCK COLLAR
42 PN01 HEX NUT 1/2-20 120 P0555LX120 GUIDE POST CONTROL KNOB
43 PR21M INT RETAINING RING 35MM 121 PSS100 SET SCREW 5/16-24 X 1-1/2
44 P6202-2RS BALL BEARING 6202-2RS 122 P0555LX122 ADJUST NUT
45 P0555LX045 LOWER WHEEL 123 PCAP01 CAP SCREW 1/4-20 X 5/8
46 PW07 FLAT WASHER 5/16 124 P0555LX124 CORD CLAMP 3/8

Download from Www.Somanuals.com. All Manuals Search And Download.



Model G0555LANV (Mfg. Since 1/13) -7-

Main Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
125 PS01 PHLP HD SCR 10-24 X 1/2 162 P0555LX162 BALL PLUNGER 1/4-20 X 1/2
127 PW03 FLAT WASHER #10 167 PLW02 LOCK WASHER 1/4
128 P608-2RS BALL BEARING 608-2RS 168 PSS12 SET SCREW 1/4-20 X 1
129 P0555LX129 ECCENTRIC 169 PN05 HEX NUT 1/4-20
131 PN08 HEX NUT 3/8-16 170 P0555LX170 DOG PT SET SCR 5/16-18 X 1/2
133 P0555LX133 STUD-UDE 3/8-16 X 10 1, 3/4 186 P0555LX186 SWITCH PADLOCK
134 P0555LX134 PLASTIC HANDLE 3/8-16 190 PCAP17 CAP SCREW 1/4-20 X 3/8
135 P0555LX135 UPPER CLUTCH 191 PW02M FLAT WASHER 5MM
138 PB12 HEX BOLT 5/16-18 X 1-1/4 193 P0555LX193 KNOB BOLT 5/16-18 X 2
139 PLW01 LOCK WASHER 5/16 194 P0555LX194 SHAFT BRACKET
140 P0555LX140 CLUTCH SUPPORT BRACKET 195 PRP73M ROLL PIN 4 X 30
141 PLW04 LOCK WASHER 3/8 212 PW02 FLAT WASHER 3/8
154 PCAP06 CAP SCREW 1/4-20 X 1 214 P0555LX214 LOWER CLUTCH
155 PSS04 SET SCREW 1/4-20 X 5/16

Download from Www.Somanuals.com. All Manuals Search And Download.



-8- Model G0555LANV (Mfg. Since 1/13)

Table, Fence, & Stand Parts

73

97

98

198

99

100

101
102

103

104

199

105

106

108
109

110

111 112
113

104

226

227

201

202

204

205
206

207

211

212

209

210

212
211

213

208

161

161

52 160

166

37

94
95

58 53

53
58

197

127
172

184

87

55

159

77
27

78

70
87

32
54

107
126

130
157192 153

131

36

113132

158

200

130163

114

114-5

114-9
114-8

114-1

114-2
114-10
114-7

114-14

114-13

114-6

114-3

114-4114-12

Download from Www.Somanuals.com. All Manuals Search And Download.



Model G0555LANV (Mfg. Since 1/13) -9-

Table, Fence, & Stand Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
27 PCAP43 CAP SCREW 1/4-20 X 2-1/2 114-8 P0555LX114-8 FLAT WASHER 1/4 PLASTIC
32 PS28M PHLP HD SCR M8-1.25 X 30 114-9 PW06 FLAT WASHER 1/4
36 P0555LX036 LOCK CAM 114-10 P0555LX114-10 STUD-SE 1/4-20 X 3/4 1/4
37 P0555LX037 FRONT FENCE RAIL 114-12 PFH08 FLAT HD SCR 10-24 X 1/2
52 P0555LX052 REAR FENCE RAIL 114-13 PW02M FLAT WASHER 5MM
53 P0555LX053 FRONT RAIL END CAP 114-14 PS01 PHLP HD SCR 10-24 X 1/2
54 P0555LX054 MAGNIFYING LENS 126 PSS02 SET SCREW 5/16-18 X 3/8
55 PS01 PHLP HD SCR 10-24 X 1/2 127 PW03 FLAT WASHER #10
58 PHTEK7 TAP SCREW #8 X 3/8 130 P0555LX130 BEARING PAD
70 PS06 PHLP HD SCR 10-24 X 3/8 131 PN08 HEX NUT 3/8-16
73 PLW01 LOCK WASHER 5/16 132 P0555LX132 HANDLE BOLT 5/16-18
77 P0555LX077 FENCE 153 P0555LX153 CAM WEAR PLATE
78 P0555LX078 SPACER 157 PB58 HEX BOLT 3/8-16 X 2
87 P0555LX087 FENCE END CAP 158 PN01M HEX NUT M6-1
94 PW06 FLAT WASHER 1/4 159 P0555LX159 RUB FOOT M6-1.0
95 PB05 HEX BOLT 1/4-20 X 3/4 160 PCAP01 CAP SCREW 1/4-20 X 5/8
97 P0555LANV097 TABLE (ORANGE SIDE) 161 P0555LX161 REAR RAIL END CAP
98 P0555LX098 TABLE INSERT (LARGE SLOT) 163 PFH19 FLAT HD SCR 1/4-20 X 3/8
99 PRP15M ROLL PIN 3 X 8 166 P0555LX166 FENCE SCALE
100 P0555LX100 TABLE LOCK PIN 172 P0555LX172 L-BRACE
101 P0555LX101 TRUNNION 184 P0555LX184 FENCE PAD
102 P0555LX102 TILT SCALE 192 PFS03 FLANGE SCREW 10-24 X 3/8
103 P0555LX103 TRUNNION CLAMP SHOE 197 P0555LX197 FENCE MOUNTING PLATE
104 PB19 HEX BOLT 1/4-20 X 1/2 198 P0555LX198 TABLE INSERT (SMALL SLOT)
105 P0555LX105 TRUNNION BASE 199 PW06 FLAT WASHER 1/4
106 PB12 HEX BOLT 5/16-18 X 1-1/4 200 P0555LX200 FENCE ADJUSTMENT PLATE
107 P0555LX107 FENCE CARRIAGE ALUMINUM 201 P0555LANV201 STAND TOP (BLACK)
108 P0555LX108 POINTER 202 PCB01 CARRIAGE BOLT 5/16-18 X 5/8
109 PS18 PHLP HD SCR 10-24 X 1/4 204 PFN02 FLANGE NUT 5/16-18
110 P0555LX110 STAR KNOB 3/8-16 205 P0555LANV205 STAND SIDE (BLACK)
111 PB58 HEX BOLT 3/8-16 X 2 206 PB02 HEX BOLT 1/4-20 X 5/8
112 PB22 HEX BOLT 5/16-18 X 1-3/4 207 PW06 FLAT WASHER 1/4
113 PN02 HEX NUT 5/16-18 208 PFN01 FLANGE NUT 1/4-20
114 P0555LX114 MITER GAUGE ASSY 209 P0555LANV209 UPPER STAND BRACE (BLACK)
114-1 P0555LX114-1 MITER GAUGE BODY 210 P0555LANV210 LOWER STAND BRACE (BLACK)
114-2 P0555LX114-2 MITER BAR 211 PN08 HEX NUT 3/8-16
114-3 P0555LX114-3 STOP BLOCK 212 PW02 FLAT WASHER 3/8
114-4 P0555LX114-4 STOP DOWEL 213 P0555LX213 STAND FOOT 3/8-16 X 2
114-5 P0555LX114-5 MITER HANDLE 1/4-20 226 PWR1012 WRENCH 10 X 12MM OPEN-END
114-6 P0555LX114-6 SCALE PLATE 227 PAW05M HEX WRENCH 5MM
114-7 P0555LX114-7 STUD-SE 1/4-20 X 1-1/8 1/2

Download from Www.Somanuals.com. All Manuals Search And Download.



-10- Model G0555LANV (Mfg. Since 1/13)

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

REF PART # DESCRIPTION REF PART # DESCRIPTION
215 P0555LANV215 MACHINE ID LABEL CSA 221 PPAINT-26 ANNIV EDITION BLACK TOUCH-UP PAINT
216 PLABEL-23 BANDSAW DOOR WARNING LABEL 222 P0555LANV222 GRIZZLY BEAR LABEL 6" WIDE
217 P0555LANV217 3OTH ANNIVERSARY LABEL 223 PLABEL-14A ELECTRICITY LABEL
218 PPAINT-25 PANTONE 151C ORANGE TOUCH-UP PAINT 224 PLABEL-11A EYE INJURY WARNING LABEL
219 P0555LANV219 MODEL NUMBER LABEL (PANTONE 151C) 225 PLABEL-12A READ MANUAL LABEL
220 P0555LANV220 GRIZZLY.COM LABEL (PANTONE 151C)

Labels & Cosmetics

215

216

216
217

218

219

220

221

222

223

224

225

Download from Www.Somanuals.com. All Manuals Search And Download.



WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.

MODEL G0555LX
14" DELUXE BANDSAW

OWNER'S MANUAL
(For models manufactured since 01/12)

Download from Www.Somanuals.com. All Manuals Search And Download.



This manual provides critical safety instructions on the proper setup, 
operation, maintenance, and service of this machine/tool. Save this 
document, refer to it often, and use it to instruct other operators. 

Failure to read, understand and follow the instructions in this manual 
may result in fire or serious personal injury—including amputation, 
electrocution, or death.

The owner of this machine/tool is solely responsible for its safe use. 
This responsibility includes but is not limited to proper installation in 
a safe environment, personnel training and usage authorization, 
proper inspection and maintenance, manual availability and compre-
hension, application of safety devices, cutting/sanding/grinding tool 
integrity, and the usage of personal protective equipment.

The manufacturer will not be held liable for injury or property damage 
from negligence, improper training, machine modifications or misuse.

Download from Www.Somanuals.com. All Manuals Search And Download.



Table of Contents
INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 6

SECTION 2: POWER SUPPLY ........................ 9

SECTION 3: SET UP ...................................... 12

SECTION 4: OPERATIONS ........................... 30

SECTION 5: ACCESSORIES ......................... 40

SECTION 6: MAINTENANCE ......................... 43

SECTION 7: SERVICE ................................... 44

SECTION 8: WIRING ...................................... 53

SECTION 9: PARTS ....................................... 57

WARRANTY AND RETURNS ........................ 65

Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION

Machine Description

Contact Info

your machine may not exactly match the
manual

www.grizzly.com

Manual Accuracy

Download from Www.Somanuals.com. All Manuals Search And Download.



Identification

For Your Own Safety, Read Instruction 
Manual Before Operating Bandsaw

a) Wear eye protection.
b) Do not remove jammed cutoff pieces 

until blade has stopped.
c) Maintain proper adjustment of blade 

tension, blade guides, and thrust 
bearings.

d) Adjust upper guide to just clear 
workpiece.

e) Hold workpiece firmly against table.

Figure 1.

Download from Www.Somanuals.com. All Manuals Search And Download.



�������	
���
�����

Customer Service #: (570) 546-9663 · To Order Call: (800) 523-4777 · Fax #: (800) 438-5901

�

��	�������	���	
�����	���
���

Weight.............................................................................................................................................................. 229 lbs.
Width (side-to-side) x Depth (front-to-back) x Height..................................................................... 27 x 30 x 67-1/2 in.
Footprint (Length x Width)............................................................................................................... 23-1/2 x 16-1/2 in.

Type................................................................................................................................................... Cardboard
Content................................................................................................................................................. Machine
Weight.................................................................................................................................................... 205 lbs.
Length x Width x Height............................................................................................................. 46 x 22 x 19 in.

Type................................................................................................................................................... Cardboard
Content...................................................................................................................................................... Stand
Weight...................................................................................................................................................... 42 lbs.
Length x Width x Height............................................................................................................... 29 x 24 x 9 in.

Power Requirement........................................................................................................... 110V, Single-Phase, 60 Hz
Prewired Voltage.................................................................................................................................................. 110V
Full-Load Current Rating.................................................................................................... 11A at 110V; 5.5A at 220V
Minimum Circuit Size.............................................................................................................................................. 15A
Switch............................................................................................................................................ On/Off Push Button
Switch Voltage............................................................................................................................................ 110V/220V
Cord Length.......................................................................................................................................................... 10 ft.
Cord Gauge.................................................................................................................................................... 16 AWG
Plug Included.......................................................................................................................................................... Yes
Included Plug Type.................................................................................................................................... NEMA 5-15
Recommended Plug/Outlet Type................................................................................................ NEMA 6-15 for 220V

Type.................................................................................................................. TEFC Capacitor Start Induction
Horsepower................................................................................................................................................ 1 HP
Voltage.............................................................................................................................................. 110V/220V
Phase............................................................................................................................................ Single-Phase
Amps........................................................................................................................ 11A at 110V, 5.5A at 220V
Speed................................................................................................................................................ 1725 RPM
Cycle......................................................................................................................................................... 60 Hz
Number of Speeds............................................................................................................................................ 1
Power Transfer .................................................................................................................................. Belt Drive
Bearings................................................................................................ Shielded and Lubricated Ball Bearings

Bandsaw Size............................................................................................................................................ 14 in.
Blade Speeds........................................................................................................................... 1800, 3100 FPM
Table Tilt.......................................................................................................................... Left 10, Right 45 deg.

Machine Data Sheet

Download from Www.Somanuals.com. All Manuals Search And Download.



Maximum Cutting Height............................................................................................................................. 6 in.
Max Capacity Left of Blade.................................................................................................................. 13-1/2 in.

Standard Blade Length........................................................................................................................ 93-1/2 in.
Blade Width Range.......................................................................................................................... 1/8 – 3/4 in.
Upper Blade Guides................................................................................................................. 7/8" Ball Bearing
Lower Blade Guides................................................................................................................. 7/8" Ball Bearing
Guide Post Size.................................................................................................................................... 0.865 in.
Guide Post Type................................................................................................................................ Solid Steel

Table Length.............................................................................................................................................. 14 in.
Table Width................................................................................................................................................ 14 in.
Table Thickness.................................................................................................................................... 1-1/2 in.
Floor to Table Height................................................................................................................................. 43 in.

Locks in Front............................................................................................................................................... Yes
Locks in Rear................................................................................................................................................. No
Adjustable for Blade Lead............................................................................................................................ Yes

Table....................................................................................................................... Precision Ground Cast Iron
Rip Fence .................................................................................................... Extruded Aluminum and Cast Iron
Base....................................................................................................................................... Pre-Formed Steel
Body..................................................................................................................................................... Cast Iron
Upper Wheel........................................................................................................................................ Cast Iron
Lower Wheel........................................................................................................................................ Cast Iron
Tire.......................................................................................................................................................... Rubber
Wheel Cover ......................................................................................................................... Pre-Formed Steel
Paint........................................................................................................................................... Powder Coated

Wheel Diameter................................................................................................................................... 13-3/4 in.
Wheel Width........................................................................................................................................ 1-3/16 in.
Number of Dust Ports....................................................................................................................................... 1
Dust Port Size.............................................................................................................................................. 4 in.
Mobile Base............................................................................................................................................ T23376

CSA Certified ......................................................................................................................................................... Yes
Country Of Origin ............................................................................................................................................. Taiwan
Warranty ........................................................................................................................................................... 1 Year
Serial Number Location ............................................................................................ Machine ID Label on Top Cover
Customer Assembly & Setup Time ........................................................................................................... 1-1/2 Hours

Computer-Balanced Cast-Iron Wheels
Rack-and-Pinion Guide Post Adjustment for Upper Blade Guides
Rock-solid T-shape fence design
Upper and Lower Ball Bearing Blade Guides
Hinged Wheel Covers
4" Dust Port
Quick Release Blade Tension
Included Miter Gauge, Fence, and 3/8" Blade
6" Riser Block Available

Download from Www.Somanuals.com. All Manuals Search And Download.



ELECTRICAL EQUIPMENT INJURY RISKS.

DISCONNECT POWER FIRST.

EYE PROTECTION.

OWNER’S MANUAL.

TRAINED OPERATORS ONLY.

DANGEROUS ENVIRONMENTS. 

MENTAL ALERTNESS REQUIRED. 

For Your Own Safety, Read Instruction 
Manual Before Operating this Machine

The purpose of safety symbols is to attract your attention to possible hazardous conditions. 
This manual uses a series of symbols and signal words intended to convey the level of impor-
tance of the safety messages. The progression of symbols is described below. Remember that 
safety messages by themselves do not eliminate danger and are not a substitute for proper 
accident prevention measures. Always use common sense and good judgement.

Indicates a potentially hazardous situation which, if not avoided, 
MAY result in minor or moderate injury. It may also be used to alert 
against unsafe practices.

Indicates a potentially hazardous situation which, if not avoided, 
COULD result in death or serious injury.

Indicates an imminently hazardous situation which, if not avoided, 
WILL result in death or serious injury.

This symbol is used to alert the user to useful information about 
proper operation of the machine.NOTICE

Safety Instructions for Machinery

SECTION 1: SAFETY

Download from Www.Somanuals.com. All Manuals Search And Download.



WEARING PROPER APPAREL.

HAZARDOUS DUST. 

HEARING PROTECTION.

REMOVE ADJUSTING TOOLS.

INTENDED USAGE.

AWKWARD POSITIONS.

CHILDREN & BYSTANDERS. 

GUARDS & COVERS.

FORCING MACHINERY.

NEVER STAND ON MACHINE.

STABLE MACHINE. 

USE RECOMMENDED ACCESSORIES.

UNATTENDED OPERATION. 
OFF

MAINTAIN WITH CARE.

CHECK DAMAGED PARTS.

MAINTAIN POWER CORDS. 

EXPERIENCING DIFFICULTIES. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Additional Safety for Bandsaws
BLADE CONDITION.

HAND PLACEMENT.

WORKPIECE MATERIAL.

BLADE REPLACEMENT.

BLADE SPEED.

GUARDS.

CUTTING TECHNIQUES.

LEAVING WORK AREA.

FEED RATE.

SMALL WORKPIECE HANDLING.

BLADE CONTROL.

Like all machinery there is potential danger 
when operating this machine. Accidents 
are frequently caused by lack of familiarity 
or failure to pay attention. Use this machine 
with respect and caution to decrease the 
risk of operator injury. If normal safety pre-
cautions are overlooked or ignored, seri-
ous personal injury may occur.

No list of safety guidelines can be com-
plete. Every shop environment is different. 
Always consider safety first, as it applies 
to your individual working conditions. Use 
this and other machinery with caution and 
respect. Failure to do so could result in 
serious personal injury, damage to equip-
ment, or poor work results.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 2: POWER SUPPLY

Availability

Electrocution, fire, or 
equipment damage may 
occur if machine is not 
correctly grounded and 
connected to the power 
supply.

Full-Load Current Rating

Full-Load Current Rating at 110V ...... 11 Amps
Full-Load Current Rating at 220V .... 5.5 Amps

For your own safety and protection of 
property, consult an electrician if you are 
unsure about wiring practices or electrical 
codes in your area.

Circuit Information

Note: The circuit requirements listed in this man-
ual apply to a dedicated circuit—where only one 
machine will be running at a time. If this machine 
will be connected to a shared circuit where mul-
tiple machines will be running at the same time, 
consult a qualified electrician to ensure that the 
circuit is properly sized for safe operation.

Circuit Requirements for 220V

Nominal Voltage .............................. 220V/240V
Cycle ..........................................................60 Hz
Phase ........................................... Single-Phase
Circuit Rating ...................................... 15 Amps
Plug/Receptacle ............................. NEMA 6-15

Voltage Conversion

Circuit Requirements for 110V

Nominal Voltage ...............................110V/120V
Cycle ..........................................................60 Hz
Phase ........................................... Single-Phase
Circuit Rating ...................................... 15 Amps
Plug/Receptacle ............................. NEMA 5-15

Download from Www.Somanuals.com. All Manuals Search And Download.



Grounding Requirements

Figure 2. 

5-15 PLUG

GROUNDED
5-15 RECEPTACLE

Figure 3. 

6-15 PLUG

GROUNDED
6-15 RECEPTACLE

Serious injury could occur if you connect 
the machine to power before completing the 
setup process. DO NOT connect to power 
until instructed later in this manual.

For 110V operation:

For 220V operation:

SHOCK HAZARD!
Two-prong outlets do not meet the grounding 
requirements for this machine. Do not modify 
or use an adapter on the plug provided—if 
it will not fit the outlet, have a qualified 
electrician install the proper outlet with a 
verified ground.

Download from Www.Somanuals.com. All Manuals Search And Download.



Extension Cords

Minimum Gauge Size ...........................14 AWG
Maximum Length (Shorter is Better).......50 ft.

Voltage Conversion

Note: If the diagram included on the motor con-
flicts with the one in this manual, the motor may 
have changed since the manual was printed. If 
this is the case, use the diagram provided inside 
the motor wiring junction box instead of the one 
provided in this manual.

Items Needed:     Qty

To convert the machine to 220V:

1.

2.

3.
Figure 4

4. Figure 4

5.

6.

Motor 
Pre-wired 
for 110V

Figure 4.

Motor 
Rewired 
for 220V

Figure 5.

Download from Www.Somanuals.com. All Manuals Search And Download.



Wear safety glasses dur-
ing the entire set up pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

SECTION 3: SET UP

Set Up Safety

Description Qty

Needed for Setup

please imme-
diately call us at (570) 546-9663 for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking

SUFFOCATION HAZARD!
Keep children and pets away 
from plastic bags or packing 
materials shipped with this 
machine. Discard immediately.

This machine and its com-
ponents are very heavy. 
Get lifting help or use 
power lifting equipment 
such as a forklift to move 
heavy items.

Download from Www.Somanuals.com. All Manuals Search And Download.



Inventory

NOTICE
If you cannot find an item on this list, care-
fully check the machine and the packaging 
materials. Some of these items may be pre-
installed for shipping or become misplaced 
during unpacking.

Inventory (see Figure 6)   Qty
A.
B.
C.
D.
E.
F.
G.
H.
I.
J.
K.
L.
M.
N.

Figure 6. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Before cleaning, gather the following:

Basic steps for removing rust preventative:

1.

2.

3.

4. Steps 2–3

Gasoline or products 
with low flash points can 
explode or cause fire if 
used to clean machin-
ery. Avoid cleaning with 
these products.

Many cleaning solvents 
are toxic if concentrat-
ed amounts are inhaled. 
Only work in a well-venti-
lated area.

NOTICE
Avoid chlorine-based solvents, such as 
acetone or brake parts cleaner, that may 
damage painted surfaces. Test all cleaners 
in an inconspicuous area before using to 
make sure they will not damage paint.

Cleanup

Download from Www.Somanuals.com. All Manuals Search And Download.



Site Considerations

Figure 7.

Weight Load
Machine Data Sheet

Space Allocation

See below for required space allocation.

Physical Environment

Electrical Installation

Lighting
Children or untrained people 
may be seriously injured by 
this machine. Only install in an 
access restricted location.

Download from Www.Somanuals.com. All Manuals Search And Download.



Assembly

Some sheet metal parts 
may have sharp edges 
that can cause minor cuts. 
Please use care while han-
dling them.

To assemble the bandsaw:

1.

Figure 8

Note: Only hand-tighten the stand fasteners 
during these initial steps. Once the stand is 
completely assembled you will be instructed 
to fully tighten all fasteners.

Figure 8.

2.
Figure 9

Figure 9.

3. Figure 10

Note: Adjust the feet so that they are approxi-
mately the same height—this will make level-
ing the stand easier in a later step.

The bandsaw is heavy and awkward to lift 
onto the stand. Get assistance from another 
person when lifting.

Figure 10.

Download from Www.Somanuals.com. All Manuals Search And Download.



4.
Figure 11

Figure 11.

5.

6.
Figure 12

Figure 12.

7.

8.

Figure 13

Figure 13.

9.
Figure 14

Figure 14.

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 18.

15.

Figure 18

10.

11.

Figure 15

12.

Figure 15.

Figure 17.

14. Figure 17

13.

Figure 16

Figure 16.

Download from Www.Somanuals.com. All Manuals Search And Download.



17.
Figure 20

Important: Make sure you re-install the table 
pin. This pin keeps the table surfaces on 
either side of the slot even with the chang-
es in operating pressures and temperature 
changes.

Figure 20.

Figure 19.

16.

Figure 19
Adjustment 
Overview

Adjustment procedures include:

Download from Www.Somanuals.com. All Manuals Search And Download.



PROPER TRACKING

Figure 21.

Figure 22.

Blade Tracking

Figure 21

Figure 22

Figure 22 

Wheel Alignment Page 48 

Download from Www.Somanuals.com. All Manuals Search And Download.



Dust Collection Page 22

7.
Figure 24

3.

Figure 23

4.

Figure 23

Note: If you are using the blade that was 
shipped with the machine, this would be 3⁄8".

5.

6.

Figure 21 Page 19

8.

9.

10.
 Adjusting Blade Guide 

Bearings Page 26

11.

Figure 24

To center track the blade:

1.

2.
 Adjusting 

Blade Guide Bearings Page 26

Note: When adjusting the blade tracking for 
the test run in this procedure, the blade must 
have a reasonable amount of tension to sim-
ulate operating conditions. After the test run 
is successfully completed, you will perform 
a thorough version of the following steps to 
more accurately tension the blade.

23

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 25.

To connect a dust collection hose:

1.
Figure 25

2.

Power Connection

Connecting Power

Figure 26. Connecting power.

1. OFF

2.

Disconnecting Power

Figure 27. Disconnecting power.

1. OFF

2.

Dust Collection

DO NOT operate this bandsaw without an ade-
quate dust collection system. This bandsaw 
creates substantial amounts of wood dust 
while operating. Failure to use a dust collec-
tion system can result in short and long-term 
respiratory illness.

Recommended CFM at Dust Port: 400 CFM
Do not confuse this CFM recommendation with 
the rating of the dust collector. To determine the 
CFM at the dust port, you must consider these 
variables: (1) CFM rating of the dust collector, 
(2) hose type and length between the dust col-
lector and the machine, (3) number of branches 
or wyes, and (4) amount of other open lines 
throughout the system. Explaining how to cal-
culate these variables is beyond the scope of 
this manual. Consult an expert or purchase a 
good dust collection "how-to" book.

Download from Www.Somanuals.com. All Manuals Search And Download.



Test Run

Troubleshooting Page 44

To test run the machine:

1.

2.

3.
ON

 

4. OFF

5.
Figure 28

6.

Figure 28.

Tensioning Blade

Download from Www.Somanuals.com. All Manuals Search And Download.



To tension the bandsaw blade:

1. 

2.
Blade Tracking 

 Page 19

3.

4.

5. 

Step 7

Step 6

Step 6

6. 
Adjusting Blade Support Bearings  
Adjusting Blade Guide Bearings  Pages 
25– 26

When using different size blades, the blade 
tensioning system may need to be reset for 
correct operation. Refer to Blade Tensioner 
on Page 52 for detailed instructions.

Note: Tensioning the blade according to the 
blade tension scale before the Test Run was an 
approximate tension. The following procedures 
fine-tunes the blade tension.

1. 

2.
Blade Tracking 

 Page 19

3.

4.

10. 
Adjusting Blade Support Bearings  
Adjusting Blade Guide Bearings  
Pages 25– 26

9. 

5.
ON

6 .

7

8.

Note: Do not rely on this setting for other 
blades or for long periods of time because all 
blades require specific tensioning and stretch 
with use. If you notice a decrease in perfor-
mance at the setting repeat this procedure.

 With extended use, the blade tensioning sys-
tem may need to be reset. Refer to Resetting 
Blade Tensioner in the Service section in 
this manual for details.

The Flutter Method

The Deflection Method

Download from Www.Somanuals.com. All Manuals Search And Download.



Tool Needed Qty

To adjust the support bearings:

1. 

2.
Figure 29

Figure 29.

3.

4.

Figure 30

Figure 30.

5. Figure 
29

6. Figure 29

7.

Figure 31

Figure 31.

Adjusting Blade 
Support Bearings

Important: The blade is tracking and tensioned 
correctly before performing this procedure.

Download from Www.Somanuals.com. All Manuals Search And Download.



 Tip: To quickly gauge this setting, fold a crisp 
dollar bill in half twice (when folded tightly, 
four thicknesses of a dollar bill is approxi-
mately 0.016"). Place the folded dollar bill 
between the support bearing and the blade, 
as shown in Figure 32.

8.

Figure 32.

2.
Figure 33

Adjusting Blade 
Guide Bearings

Important: The blade is tracking and tensioned 
correctly before performing this procedure 
Tensioning Blade Page 23 .

Tool Needed Qty

To adjust the upper and lower blade guides:

1.

Figure 33.

3.

Figure 34

Figure 34.

Note: With wider blades, it may not be possi-
ble to bring the guide bearings just behind the 
blade gullets. Position them as far forward as 
possible without allowing the guide bearing 
housing to touch the back of the blade.

The set of the teeth increase the chance of 
the bearings contacting the teeth during a 
cutting operation as the set of the teeth is 
wider than the blade. The support bearing 
must be set to prevent this.

Download from Www.Somanuals.com. All Manuals Search And Download.



4.

Figure 35

Note: When the blade guide bearings are 
properly adjusted against the blade, they 
should rotate smoothly as the blade moves.

Figure 35.

5.

Table Tilt Calibration

Figure 36

Tools Needed Qty

To set the positive stop so the table is 90˚ to 
the blade:

1.
Tensioning Blade Page 23

2. 

3.

4.

Figure 36.

Whenever changing a blade or adjusting the 
blade tension or tracking, the support and 
guide bearings must be re-adjusted before 
resuming operation to ensure proper blade 
support.

Download from Www.Somanuals.com. All Manuals Search And Download.



5.

Figure 37

Figure 37.

6.

Figure 36

7.

8.

Figure 38

9.

Figure 38.

Aligning Table

Tools Needed Qty

To align the table miter slot parallel to the 
blade:

1.
Tensioning Blade

2.

3.

4.

Figure 39

Note: Make sure the straightedge does not 
go across a tooth while performing this step.

Figure 39.

Download from Www.Somanuals.com. All Manuals Search And Download.



5.

Figure 39

Step 6

6.

Figure 40

7.

8.

9.

Figure 40.

Aligning Fence

Tools Needed Qty

To align the fence parallel with the miter slot:

1.
Aligning 

Table 

2.

3.

Step 4

4. 
Figure 41

Figure 41.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 4: OPERATIONS

Operation Overview

not

Damage to your eyes and lungs could result 
from using this machine without proper pro-
tective gear. Always wear safety glasses and 
a respirator when operating this machine.

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before operating.

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, review 
industry trade magazines, or get formal 
training before beginning any projects. 
Regardless of the content in this section, 
Grizzly Industrial will not be held liable for 
accidents caused by lack of training.

To complete a typical operation, the operator 
does the following:

1.

2.

3.

4.

5.

6.

7.

8.

9.

Download from Www.Somanuals.com. All Manuals Search And Download.



Straight Cuts

Irregular Cuts

Basic Cutting Tips
Here are some basic tips to follow when oper-
ating the bandsaw:

Disabling & Locking 
Switch

Figure 42.

IMPORTANT:

NOTICE
The padlock shaft diameter is important to 
the disabling function of the switch. With 
any padlock used to lock the switch, test 
the switch after installation to ensure that it 
is properly disabled. 

Children or untrained people can be 
seriously injured by this machine. This 
risk increases with unsupervised operation. 
To help prevent unsupervised operation, 
disable and lock the switch before leaving 
machine unattended! Place key in a well-
hidden or secure location.

Download from Www.Somanuals.com. All Manuals Search And Download.



Workpiece 
Inspection

Before cutting, inspect all workpieces for the 
following:

Material Type:

Foreign Objects:

Large/Loose Knots: 

Wet or "Green" Stock:

Excessive Warping:

Minor Warping:

Guide Post

Figure 43

To adjust the height of the guide post:

1.

2.

3.  

4.

Figure 43.

Download from Www.Somanuals.com. All Manuals Search And Download.



Table Tilt

Figure 44

Note: When tilting the table to the left, the positive 
stop bolt must be lowered. Be sure to re-adjust it 
when returning the table to be perpendicular with 
the blade.

To tilt the table:

1.

2.

3.

Figure 44.

Blade Speed

Use the chart below as a general guide for 
which blade speeds to use for various opera-
tions:

Type of Cutting Operation Blade Speed 
(FPM)

Tools Needed Qty

To change the blade speed:

1.

2.

Figure 45

Figure 45.

Download from Www.Somanuals.com. All Manuals Search And Download.



3.

4.
Figure 46

Figure 46.

5.

6.

Figure 47

7.

Figure 47.

Blade Information

Blade Length

Accessories 

Blade Width

Curve Cutting: Figure 48 

Figure 48.

Blade Dimensions

Download from Www.Somanuals.com. All Manuals Search And Download.



Straight Cutting:

Tooth Style
Figure 49

Raker

Skip

Hook

Figure 49.

Tooth Pitch

Blade Care

Blade Breakage

Download from Www.Somanuals.com. All Manuals Search And Download.



The most common causes of blade breakage 
are:

4. 

Figure 50

1.

2.

3.

Changing Blade

Disconnect bandsaw from 
power BEFORE changing  
blade. Serious personal 
injury could occur if 
machine is started during 
this procedure.

LACERATION HAZARD! 
Bandsaw blades are sharp 
and difficult to handle. 
Wear heavy leather gloves 
while handling to reduce 
the risk of being cut.

5.

Figure 50.

6.

7.

Figure 51. 

Download from Www.Somanuals.com. All Manuals Search And Download.



8.

Note: If the teeth will not point downward 
in any orientation, the blade is inside out. 
Remove the blade and twist it right-side out.

9.

10.

Step 6

Blade Tensioner
Page 52 Step 6

To make a rip cut:

1.

2.

Ripping

3.
ON

Figure 52

Figure 52.

11. Blade Center 
Tracking  Page 19

12.
Adjusting Blade 

Support Bearings Page 25

13.

NEVER place fingers or hands in the line of 
cut. If you slip, your hands or fingers may 
go into the blade and may be cut. 

ALWAYS use a push stick when ripping 
narrow pieces. Failure to follow these 
warnings may result in amputation or 
laceration injuries!

Download from Www.Somanuals.com. All Manuals Search And Download.



To make a crosscut:

1.

2.

3.

4.

Crosscutting

5.
ON

Figure 53

Figure 53.

Figure 54.

When resawing thin pieces, a wandering 
blade (blade lead) can tear through the side 
of the workpiece, exposing your hands to 
the blade teeth. Always use push blocks 
when resawing and keep your hands clear 
of the blade.

Figure 54 

Blade Lead 

Resawing

Download from Www.Somanuals.com. All Manuals Search And Download.



Cutting Curves

The list below displays blade widths and 
the corresponding minimum radii for those 
blade widths.

Width Min. Radius
 1⁄8" .................................... 1⁄8"
 3⁄16" ................................... 3⁄8"
 1⁄4'' .................................... 5⁄8''
 3⁄8'' .................................... 11⁄4''
 1⁄2'' .................................... 21⁄2''
 5⁄8'' .................................... 33⁄4''
 3⁄4'' .................................... 51⁄2''

To complete a stacked cut:

1.

2.

3.

4.

5.

Figure 55 

Figure 55.

Stacked Cuts

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 5: ACCESSORIES

Figure 57. 

T25555—6" Extension Block Kit

We also 
carry a full line of 105" blades!

Some aftermarket accessories can be 
installed on this machine that could cause 
it to function improperly, increasing the risk 
of serious personal injury. To minimize this 
risk, only install accessories recommended 
for this machine by Grizzly.

NOTICE
Refer to the newest copy of the Grizzly 
Catalog for other accessories available for 
this machine. 

Grizzly Bandsaw Blades

T20388—Success With Bandsaws

Figure 56.

Order Online at grizzly.com®

Download from Www.Somanuals.com. All Manuals Search And Download.



Timberwolf® 93 1⁄2" Bandsaw Blades

H7587—Re-Saw Fence Retrofit Kit

Figure 59.

G1163—1HP Floor Model Dust Collector
G1163P—1HP Floor Model Dust Collector
G0710—1HP Wall-Mount Dust Collector
G0710P—1HP Wall-Mount Dust Collector
G3591—30 Micron Replacement Bag
H4340—3.0 Micron Upgrade Bag

Figure 58.

Order Online at grizzly.com®

Download from Www.Somanuals.com. All Manuals Search And Download.



G5562—SLIPIT® 1 Qt. Gel
G5563—SLIPIT® 12 oz Spray
G2871—Boeshield® T-9 12 oz Spray
G2870—Boeshield® T-9 4 oz Spray
H3788—G96® Gun Treatment 12 oz Spray
H3789—G96® Gun Treatment 4.5 oz Spray

Figure 63. 

Order Online at grizzly.com®

Figure 60. SHOP FOX  

T23376—Universal Mobile Base G8984—Single Roller Stand
G8985—5 Roller Stand

Figure 62.

Basic Eye Protection
T20501—Face Shield Crown Protector 4"
T20502—Face Shield Crown Protector 7"
T20503—Face Shield Window
T20452—"Kirova" Anti-Reflective S. Glasses
T20451—"Kirova" Clear Safety Glasses
H0736—Shop Fox® Safety Glasses
H7194—Bifocal Safety Glasses 1.5
H7195—Bifocal Safety Glasses 2.0
H7196—Bifocal Safety Glasses 2.5

Figure 61. 

T20451

H0736

T20452T20502

T20503

H7194

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 6: MAINTENANCE

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Page 40

Lubricating

Cleaning

Daily

 
 
 

Monthly

Schedule

To redress the rubber tires:

1.

2.

3.

4.

5.

Redressing Rubber 
Tires

Download from Www.Somanuals.com. All Manuals Search And Download.



Note: Please gather the serial number and manufacture date of your machine before calling.

SECTION 7: SERVICE

Troubleshooting

Motor & Electrical

ON

Page 53

Pages 46  47
Page 53

Page 46
Page 47

Download from Www.Somanuals.com. All Manuals Search And Download.



Page 36

Page 36

Page 28

Page 36

Page 34

Pages 25 26

Cutting Operations

Miscellaneous

Page 52

Page 46

Page 48
Page 

43

Download from Www.Somanuals.com. All Manuals Search And Download.



V-Belt Tension

Replacing 
V-Belt Page 47

Checking V-Belt Tension
1.

2.

3.

Figure 64

Tensioning V-Belt

Figure 64.

Tensioning V-Belt
Tool Needed Qty

To properly tension the V-belt:

1.

2.

Figure 65

3.

4.

Figure 65.

Download from Www.Somanuals.com. All Manuals Search And Download.



Replacing V-Belt

Tools Needed Qty

To replace the V-belt:

1.

2.

3.
Figure 66

Figure 66.

4.

5.

7.

8.

9.

10.

11.

V-Belt Tension Page 46

12.
Pages 19 23

6.

Figure 67

Figure 67.

Aligning Table Page  
28

Shimming Table

Download from Www.Somanuals.com. All Manuals Search And Download.



Wheel Alignment

Tools Needed Qty

Checking Wheel Alignment
1.

2.

3.

Figure 68

Figure 69

Figure 68.

Figure 69.

Download from Www.Somanuals.com. All Manuals Search And Download.



8. Checking Wheel 
Alignment

9.

Shimming a Wheel

Tip: Electrical washers work well for shimming 
the wheel because the can easily be stacked 
to get the desired height.

To shim a wheel:

1.

2.

4.

5.

Step 3

6.

7.

Figure 70.

3.

Figure 70

10.

Upper Wheel Lateral Adjustment

Figure 71

Tools Needed Qty

To adjust the upper wheel laterally:

1.

2.

Figure 71.

Download from Www.Somanuals.com. All Manuals Search And Download.



3.

Figure 72

Figure 72.

Note: Marking the wheels ensures more accurate 
results in case there are irregularities in the 
wheels.

4.
Figure 72

5.

6.

Figure 73

Figure 73.

7. Step 6

Blade Lead

Figure 74

To correct blade lead:

1.

Figure 74.

2.

3.
Aligning Table

Aligning Fence

4.

Download from Www.Somanuals.com. All Manuals Search And Download.



5.

Steps 
1–4

To shift the table:

1.

2.

3. OFF

4.

5.

6. Steps 1–5

4. 

To skew your fence:

1.

2.

OFF

3.
Tools Needed Qty

To calibrate the scale:

1.

Note: Joint the edge with a jointer if needed 
to make the edge straight.

2.

3.

Fence Scale 
Calibration

5.

Figure 75.

4.

Figure 75

Download from Www.Somanuals.com. All Manuals Search And Download.



Blade Tensioner

Tool Needed Qty

To reset the blade tensioner:

1.

2.

Figure 76

3.

4.

5.

6.

7.

Note: Over compressing the spring will wear it 
out prematurely, making the blade tensioner 
sloppy and inaccurate. Only compress the 
spring as needed to remove play in the sys-
tem.

Figure 76.

Download from Www.Somanuals.com. All Manuals Search And Download.



SHOCK HAZARD. 

MODIFICATIONS.

WIRE CONNECTIONS.

CIRCUIT REQUIREMENTS. 

 

WIRE/COMPONENT DAMAGE.

MOTOR WIRING. 

CAPACITORS/INVERTERS.

EXPERIENCING DIFFICULTIES. 

Wiring Safety Instructions

The photos and diagrams 
included in this section are 
best viewed in color. You 
can view these pages in 
color at www.grizzly.com.

Note: Please gather the serial number and manufacture date of your
machine before calling. This information can be found on the main machine label.

SECTION 8: WIRING

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 53!

Electrical Locations

Figure 77.

Download from Www.Somanuals.com. All Manuals Search And Download.



110 VAC
5-15 Plug

(Pre-wired)

Motor 
110V

Start/Stop Switch

110V (Prewired) Wiring Diagram

Download from Www.Somanuals.com. All Manuals Search And Download.



220 VAC

Motor  
220V

Start/Stop Switch

6-15 Plug
(As Recommended)

220V (Rewired) Wiring Diagram

Download from Www.Somanuals.com. All Manuals Search And Download.



Main

SECTION 9: PARTS

Download from Www.Somanuals.com. All Manuals Search And Download.



Main Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0555LX001 BASE 42 PN01 HEX NUT 1/2-20
2 PB64 HEX BOLT 5/8-11 X 2-1/2 43 PR21M INT RETAINING RING 35MM
3 PW14 FLAT WASHER 5/8 44 P6202-2RS BALL BEARING 6202-2RS
4 PN04 HEX NUT 5/8-11 45 P0555LX045 LOWER WHEEL
5 P0555LX005 GUIDE PIN 6 X 15MM 46 PW07 FLAT WASHER 5/16
6 P0555LX006 LOWER WHEEL SHAFT 47 PB104 HEX BOLT 5/16-18 X 3/4 LH
7 P6204-2RS BALL BEARING 6204-2RS 48 P0555LX048 LOWER WHEEL GUARD
8 PK23M KEY 5 X 5 X 25MM 49 P0555LX049 KNOB 5/16-18
9 PW07 FLAT WASHER 5/16 50 PTLW03M INT TOOTH WASHER 8MM
10 PB32 HEX BOLT 5/16-18 X 5/8 51 P0555LX051 STUD LATCH
11 P0555LX011 MOTOR 1HP 110V/220V 1PH 55 PS01 PHLP HD SCR 10-24 X 1/2
11-1 P0555LX011-1 MOTOR FAN 56 P0555LX056 CATCH
11-2 P0555LX011-2 FAN COVER 57 P0555LX057 LOCATING BOLT
11-3 P0555LX011-3 WIRING BOX 58 PHTEK7 TAP SCREW #8 X 3/8
11-4 P0555LX011-4 CAPACITOR COVER 59 P0555LX059 FRONT UPPER COVER
11-5 P0555LX011-5 S CAPACITOR 300M 125V 60 P0555LX060 SAW BLADE 93-1/2 X 3/8 X 6TPI HOOK
11-6 P0555LX011-6 CONTACTOR PLATE 61 P0555LX061 BACK UPPER COVER
11-7 P0555LX011-7 CENTRIFUGAL SWITCH 1725 RPM 62 PFS03 FLANGE SCREW 10-24 X 3/8
11-8 P6205-2RS BALL BEARING 6205-2RS 63 P0555LX063 UPPER HINGE
11-9 P6204-2RS BALL BEARING 6204-2RS 64 P0555LX064 STANDOFF STUD-MF
12 P0555LX012 MOTOR PULLEY 65 P0555LX065 SAW BLADE GUARD
13 PSS07 SET SCREW 1/4-20 X 1/2 66 P0555LX066 BLADE GUARD WASHER #10
14 P0555LX014 PUSH BUTTON SWITCH ASSY 68 P0555LX068 RIBBED V-BELT 200J5
14-1 P0555LX014-1 SWITCH COVER 69 P0555LX069 LOWER WHEEL COVER HINGE
14-2 P0555LX014-2 SWITCH CONTROL 70 PS06 PHLP HD SCR 10-24 X 3/8
14-3 P0555LX014-3 SWITCH BOX 71 PB11 HEX BOLT 5/16-18 X 1-1/2
15 P0555LX015 TAP SCREW #10 X 1 72 PW07 FLAT WASHER 5/16
16 PW03 FLAT WASHER #10 73 PLW01 LOCK WASHER 5/16
17 PS22 PHLP HD SCR 10-24 X 5/8 74 PN02 HEX NUT 5/16-18
19 PTLW08M EXT TOOTH WASHER 10MM 75 P0555LX075 CORD CLAMP
21 P0555LX021 SWITCH PLATE 76 PS01 PHLP HD SCR 10-24 X 1/2
22 P0555LX022 WHEEL PULLEY 79 P0555LX079 UPPER BLADE GUIDE CASTING
23 PS18 PHLP HD SCR 10-24 X 1/4 80 PCAP04 CAP SCREW 1/4-20 x 1/2
24 P0555LX024 STRAIN RELIEF  81 P0555LX081 BEARING ARBOR
25 P0555LX025 POWER CORD 16G 3W 5-15 120" 82 P6000-2RS BALL BEARING 6000-2RS
26 P0555LX026 MOTOR CORD 16G 3W 83 PFH09 FLAT HD SCR 1/4-20 X 5/16
28 P0555LX028 UPPER FRAME ARM 84 P0555LX084 GUIDE POST
29 P0555LX029 KNOB BOLT 5/16-18 X 3/4 85 PLW03 LOCK WASHER 3/16
30 P0555LX030 SLIDING HOUSING 86 PCAP110 CAP SCREW 10-24 X 1-3/4
31 PWN03 WING NUT 5/16-18 88 P0555LX088 LOWER BLADE GUIDE BRACKET
33 P0555LX033 TENSION BOLT 3/8-16 X 11-5/8 89 P0555LX089 GUIDE SHAFT BRACKET
34 P0555LX034 PIVOT PIN 90 P0555LX090 UPPER BLADE GUARD
35 P0555LX035 UPPER WHEEL SHAFT 92 PS06 PHLP HD SCR 10-24 X 3/8
38 P0555LX038 COMPRESSION SPRING 93 P0555LX093 LOWER BRACKET POST
39 P0555LX039 INDICATOR NUT 3/8 X 16 94 PW06 FLAT WASHER 1/4
40 P0555LX040 UPPER WHEEL 95 PB05 HEX BOLT 1/4-20 X 3/4
41 P0555LX041 WHEEL TIRE 96 PCAP109 CAP SCREW 10-32 X 1/4

Download from Www.Somanuals.com. All Manuals Search And Download.



REF PART # DESCRIPTION REF PART # DESCRIPTION
113 PN02 HEX NUT 5/16-18 138 PB12 HEX BOLT 5/16-18 X 1-1/4
115 PB03 HEX BOLT 5/16-18 X 1 139 PLW01 LOCK WASHER 5/16
116 PLW01 LOCK WASHER 5/16 140 P0555LX140 CLUTCH SUPPORT BRACKET
117 PW07 FLAT WASHER 5/16 141 PLW04 LOCK WASHER 3/8
118 P0555LX118 PINION SHAFT 154 PCAP06 CAP SCREW 1/4-20 X 1
119 P0555LX119 LOCK COLLAR 155 PSS04 SET SCREW 1/4-20 X 5/16
120 P0555LX120 GUIDE POST CONTROL KNOB 162 P0555LX162 BALL PLUNGER 1/4-20 X 1/2
121 PSS100 SET SCREW 5/16-24 X 1-1/2 167 PLW02 LOCK WASHER 1/4
122 P0555LX122 ADJUST NUT 168 PSS12 SET SCREW 1/4-20 X 1
123 PCAP01 CAP SCREW 1/4-20 X 5/8 169 PN05 HEX NUT 1/4-20
124 P0555LX124 CORD CLAMP 3/8 170 P0555LX170 DOG PT SET SCR 5/16-18 X 1/2
125 PS01 PHLP HD SCR 10-24 X 1/2 186 P0555LX186 SWITCH PADLOCK
127 PW04M FLAT WASHER 10MM 190 PCAP17 CAP SCREW 1/4-20 X 3/8
128 P608-2RS BALL BEARING 608-2RS 191 PW02M FLAT WASHER 5MM
129 P0555LX129 ECCENTRIC 193 P0555LX193 KNOB BOLT 5/16-18 X 2
131 PN08 HEX NUT 3/8-16 194 P0555LX194 SHAFT BRACKET
133 P0555LX133 STUD-UDE 195 PRP73M ROLL PIN 4 X 30
134 P0555LX134 PLASTIC HANDLE 3/8-16 212 PW02 FLAT WASHER 3/8
135 P0555LX135 UPPER CLUTCH 214 P0555LX214 LOWER CLUTCH

Main Parts List (continued)

Download from Www.Somanuals.com. All Manuals Search And Download.



Table, Fence, & Stand

Download from Www.Somanuals.com. All Manuals Search And Download.



Table, Fence & Guides Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
27 PCAP43 CAP SCREW 1/4-20 X 2-1/2 114-7 P0555LX114-7 STUD-SE 1/4-20 X 1-1/8
32 PS28M PHLP HD SCR M8-1.25 X 30 114-8 P0555LX114-8 PLASTIC FLAT WASHER 1/4
36 P0555LX036 LOCK CAM 114-9 PW06 FLAT WASHER 1/4
37 P0555LX037 LARGE FENCE RAIL 114-10 P0555LX114-10 STUD-SE 1/4-20 X 3/4
52 P0555LX052 SMALL FENCE RAIL 114-12 PFH08 FLAT HD SCR 10-24 X 1/2
53 P0555LX053 LARGE RAIL CAP 114-13 PW02M FLAT WASHER 5MM
54 P0555LX054 MAGNIFIED LENS 114-14 PS01 PHLP HD SCR 10-24 X 1/2
55 PS01 PHLP HD SCR 10-24 X 1/2 126 PSS02 SET SCREW 5/16-18 X 3/8
58 PHTEK7 TAP SCREW #8 X 3/8 127 PW04M FLAT WASHER 10MM
70 PS06 PHLP HD SCR 10-24 X 3/8 130 P0555LX130 BEARING PAD
73 PLW01 LOCK WASHER 5/16 131 PN08 HEX NUT 3/8-16
77 P0555LX077 FENCE 132 P0555LX132 HANDLE BOLT 5/16-18
78 P0555LX078 SPACER 153 P0555LX153 CAM WEAR PLATE
87 P0555LX087 FENCE CAP 157 PB58 HEX BOLT 3/8-16 X 2
94 PW06 FLAT WASHER 1/4 158 PN01M HEX NUT M6-1
95 PB05 HEX BOLT 1/4-20 X 3/4 159 P0555LX159 RUB FOOT M6-1.0
97 P0555LX097 TABLE 160 PCAP01 CAP SCREW 1/4-20 X 5/8
98 P0555LX098 LARGE TABLE INSERT 161 P0555LX161 REAR RAIL END CAP
99 PRP15M ROLL PIN 3 X 8 163 PFH19 FLAT HD SCR 1/4-20 X 3/8
100 P0555LX100 TABLE LOCK PIN 166 P0555LX166 FENCE SCALE
101 P0555LX101 TRUNNION 169 PN05 HEX NUT 1/4-20
102 P0555LX102 TILT SCALE 172 P0555LX172 L BRACE 
103 P0555LX103 TRUNNION CLAMP SHOE 184 P0555LX184 SMALL FENCE PAD
104 PB19 HEX BOLT 1/4-20 X 1/2 192 PFS03 FLANGE SCREW 10-24 X 3/8
105 P0555LX105 TRUNNION BASE 197 P0555LX197 PLATE
106 PB12 HEX BOLT 5/16-18 X 1-1/4 198 P0555LX198 SMALL TABLE INSERT
107 P0555LX107 FENCE CARRIAGE, ALUMINUM 199 PW06 FLAT WASHER 1/4
108 P0555LX108 POINTER 200 P0555LX200 ADJUST PLATE
109 PS18 PHLP HD SCR 10-24 X 1/4 201 P0555LX201 STAND TOP 
110 P0555LX110 FEMALE KNOB 3/8-16 202 PCB01 CARRIAGE BOLT 5/16-18 X 5/8
111 PB58 HEX BOLT 3/8-16 X 2 204 PFN02 FLANGE NUT 5/16-18
112 PB22 HEX BOLT 5/16-18 X 1-3/4 205 P0555LX205 STAND SIDE
113 PN02 HEX NUT 5/16-18 206 PB02 HEX BOLT 1/4-20 X 5/8
114 P0555LX114 MITER GAUGE ASSY 207 PW06 FLAT WASHER 1/4
114-1 P0555LX114-1 MITER GAUGE BODY 208 PFN01 FLANGE NUT 1/4-20
114-2 P0555LX114-2 MITER BAR 209 P0555LX209 UPPER STAND BRACE
114-3 P0555LX114-3 STOP BLOCK 210 P0555LX210 LOWER STAND BRACE
114-4 P0555LX114-4 STOP DOWEL 211 PN08 HEX NUT 3/8-16
114-5 P0555LX114-5 FEMALE HANDLE 1/4-20 212 PW02 FLAT WASHER 3/8
114-6 P0555LX114-6 SCALE PLATE 213 P0555LX213 STAND FOOT 3/8-16 X 2

Download from Www.Somanuals.com. All Manuals Search And Download.



Labels

REF PART # DESCRIPTION REF PART # DESCRIPTION
215 P0555LX215 MACHINE ID LABEL CSA 221 PPAINT-11 TOUCH UP PAINT-PUTTY
216 PLABEL-23 BLADE DOOR LABEL 222 PLABEL-62A DISCONNECT POWER LABEL
217 PLABEL-19B BANDSAW BLADE LABEL 223 PLABEL-14A ELECTRICITY LABEL
218 PPAINT-1 TOUCH UP PAINT-GRIZZLY GREEN 224 PLABEL-11A SAFETY GLASSES LABEL
219 P0555LX219 MODEL NUMBER LABEL 225 PLABEL-12A READ MANUAL LABEL
220 P0555LX220 GRIZZLY.COM LABEL

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY CARD

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop 
better products and services. Of course, all information is strictly confidential.

1.

2.

3.

4.

5.

6.

7.

8.

9.
Note: We never use names more than 3 times.

10.  _____________________________________________________________________

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY AND RETURNS

Download from Www.Somanuals.com. All Manuals Search And Download.



Buy Direct and Save with Grizzly® – Trusted, Proven and a Great Value!

~Since 1983~

ORDER
24 HOURS A DAY!

1-800-523-4777

Visit Our Website Today For 
Current Specials! 

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com

http://usermanuals.us
http://www.somanuals.com

http://www.4manuals.cc
http://www.manual-lib.com
http://www.404manual.com
http://www.luxmanual.com

http://aubethermostatmanual.com
Golf course search by state

http://golfingnear.com
Email search by domain

http://emailbydomain.com
Auto manuals search

http://auto.somanuals.com
TV manuals search

http://tv.somanuals.com

http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

